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FIEEA RKEHE TR AR A A
Applicant ~ DONGNAN ELECTRONICS CO.,LTD

W HNCERELIT AKX S-L288 S
Address NO.288 WEIQI RD, YUEQING ECONOMIC DEVELOPMENT ZONE,

PATF WK i B e A5 R R R B 4R R IR R
The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client

=Ry i HUER 22 fih

Sample Name Silver nickel wire contact

A AgNi10

Part No. AgNi10

FE B 338 2019.10.14

Sample Received Date Oct. 14, 2019

B SRS 3 2019.10.14-2019.10.17

Testing Period Oct. 14, 2019 to Oct. 17, 2019

Rl BN MR ER, X AR SCRE R (PD), 4R(Cd), R(Hg), 7SI ES(Cr(v)EAT I

Test Requested As specified by client, to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(V1)) in the submitted sample(s).

ST A 47 A W 45 R LAY

Test Method/Test Result(s) Please refer to the following page(s).
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Reviewed by
% ¥ A Hoom
Date 2019.10.17
s> FRHE 5
5% HARZ 3 Technical Manager No. R262621551
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£k Conclusion

AR KIEARTE/FE 4 g1
Tested Sample According to standard/directive Result
BEAZHE ik B ROHSTS 4-2011/65/EU & FiAE1T 154 (EV) Bt
Submitted Sample 2015/863
RoHS Directive 2011/65/EU with amendment PASS

(EU) 2015/863
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T BT A I 45 S5 J2 K IR OHS T 4-2011/65/EU % LB 1T 54 (EU) 2015/863ZER i HiLAH .

PASS means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU with amendment
(EVU) 2015/863.
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KM AHE Test Method
- NN MR {3 52
Wik 5t H Wik 7 R
Test Item(s) Test Method Equipment(s)
i IEC 62321-5:2013 ICP-OES
Lead(Pb)
& IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
X IEC 62321-4:2013+AMD1:2017 CSV ICP-OES
Mercury(Hg)
aV/IX: IEC 62321-7-1:2015 UV-Vis
Hexavalent Chromium(Cr(V1))
KMZE R Test Result(s)
WRTHE Tested Item(s) ZH Result 75 A R IKE{E
MDL Limit
5 Lead(Pb) N.D. 2 mg/kg 1000 mg/kg
% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg
7k Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg
75 Hexavalent Chromium(Cr(VI1)) N.D. Y 0.10 pg/cm? 1000 mg/kg
(LOQ)

FE S AR AL 1R

Sample/Part Description

BVE:

Remark:

RABER

Silver-white metal

AT, |, RZEROEEER.
-N.D. = KA (M7 R ECE & ER)

-mg/kg =ppm= H 32—
-1000 mg/kg = 0.1%

-LOQ = EEIR, eI E &R 50.10 pg/cm=
VSRR FE/NTF0.10 polemZ FE SRS S
The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.

-MDL = Method Detection Limit

-N.D. = Not Detected (<MDL or LOQ)

-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%

-LOQ = Limit of Quantification, The LOQ of Hexavalent chromium is 0.10 pg/cm=
-"The sample is negative for Cr(VI) — The Cr(VI) concentration is below 0.10 pg/cm=2The coating is
considered a non-Cr(V1) based coating.
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BIFHAR Test Process
1. £%(Pb), 4%8(Cd)
Lead(Pb), Cadmium(Cd)
FrEam T Eea . 10 AR RIRRAE

Weigh sample and place it

Cigest the sammple

it1a wessel

— | Add digestion reagent

P = Be
BOATERbEE ey FRIE
Oty A shings Fesidus
£11ali Fusions i
FRICF-OES EE TR Avcid Dissolution Filtrmtion
Hnalﬁ*gdhy {::I Tolalze up with
ICP%ES deiotized watet p—
T
Solution

7&(Hg)
Mercury(Hg)
FrEfF AT R EREE S TERGE FEAR PO ERE A S5

Weigh sanmpleand placeitina
i crowave digest on wessel

I R T S

| Add digestion reagent

Drigest satrgle in 11 o osamesre
digestion owrern

HICP-OES

Analyzed by
ICP-COES

EETAEES
s34 | Make up with

dal crized wwater
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2 cid D ssolati o Filtration
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3. RMrEE(Cr(VI)
Hexavalent Chromium(Cr(V1))

Hd & Wl

Take a portion of [——

the sample

Solution

P KA
(FEATEFR: ¥k A F=1cm?: 1mL)
Extraction with boiling water
(The ratio of sample area to boiling water
volume is 1 em?to 1 mL)

oI B 2 B
I Filter and remove

the sample

F UV-Vis 47 ¥

Analyzed by UV-Vig

|
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Add test solution

VT pH
Adjust the pH value

of the solution
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Photo(s) of the sample(s)
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*** End of report *** 4
74 B Statement::
L RS T AR T % T S A S R AL
This report is considered invalid without approved signature, special seal and the seal on the perforation;
2. MESLAREAE B EE R, HIEE RO B S DT, CTIRIZSEH S,
The sample(s) and sample information was/were provided by the client who should be responsible for the
authenticity which CTI hasn’t verified;
3. AR RTINS AU 32 R 45T
The result(s) shown in this report refer(s) only to the sample(s) tested,;
4. RECTIPHFARE, A E b AR
Without written approval of CT1I, this report can’t be reproduced except in full;
5. WA E RSN RS T CARA ZER, i SO

In case of any discrepancy between the English version and Chinese version of the testing reports (if
generated), the Chinese version shall prevail.




